
SOLDIER CANYON WATER TREATMENT AUTHORITY 
Monthly Meeting Agenda 
4424 Laporte Avenue 

Fort Collins, CO  80521 
 

Thursday May 11, 2023 
 

Mission – The Authority delivers the highest quality treated water to its customers with financial 
responsibility, and following policies established by the Board in a professional, efficient, and ethical 

manner. 
 
 

 
 

1. Call to Order 10:00 AM 
 

2. Meeting Minutes for April 13, 2023 - Action Item – Approve Minutes - “Motion to 
approve the minutes from the meeting on April 13th, 2023”. 

 
3. Financial Update – Brenda Griffith, Action Item - Approve Financial Report  - 

“Motion to approve the SCWTA March 2023 Financial Report”. 
 

4. Manager’s Update – Mark Kempton. 
[...]
9.6 Chlorine ....................................................................................................................................... 19 
9.7 Powdered Activated Carbon ........................................................................................................ 20 
9.8 Summary ..................................................................................................................................... 20 
10 RESIDUALS MANAGEMENT ..................................................................................... 20 
11 SUMMARY OF RECOMMENDATIONS ...................................................................... 22 
 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 

 Project Number: 181301565  ii 
 

LIST OF TABLES 
Table ES-1: Potential Process Capacities ................................................................................................... iv 
Table 2-1: Summary of Combined Raw Water Quality for 2020-2021 ......................................................... 5 
Table 2-2: Summary of Observations from Site Visit .................................................................................... 5 
Table 3-1: Recommended Capacities of Raw Water Piping ......................................................................... 6 
Table 3-2: Finished Water Pipe Velocities at 72 mgd ................................................................................... 8 
Table 4-1: Flash Mix Pipe Velocities at Different Flow Rates ....................................................................... 9 
Table 5-1: Flocculation/Sedimentation Capacity Anaylsis .......................................................................... 10 
Table 6-1: Filtration Rate at Various Flows and Filter Operational Status .................................................. 12 
Table 7-1: Current Design Flow Design Criteria ......................................................................................... 13 
Table 7-2: CCT Recent Operational Data ................................................................................................... 14 
Table 7-3: Uprated CCT Flow Design Criteria ............................................................................................ 15 
Table 8-1: Finished Water Storage at SCFP .............................................................................................. 16 
Table 9-1 SCFP Chemical Summary .......................................................................................................... 16 
Table 9-2: Chemical Storage and Feed System Sizing Criteria ................................................................. 17 
Table 9-3: Storage and Equipment Summary............................................................................................. 18 
Table 10-1 Current Designed Flow Design Criteria .................................................................................... 21 
Table 10-2 Solids Design Criteria at 72 and 100 mgd ................................................................................ 22 
Table 11-1: Potential Process Capacities ................................................................................................... 23 
 
LIST OF FIGURES 
Figure ES-1: Potential Process Capacities .................................................................................................. iv 
Figure 2-1: SCFP Vicinity Map ...................................................................................................................... 2 
Figure 2-2: SCFP Process Flow Diagram ..................................................................................................... 3 
Figure 2-3: SCFP Site Layout ....................................................................................................................... 3 
Figure 2-4: SCFP Flows from 2020-2022 ..................................................................................................... 4 
Figure 3-1: Flow Schematic from Sedimentation Basin Effluent to Filter Influent ......................................... 7 
Figure 3-2: Filter Effluent Channel to Finished Water Tanks Flow Path and Hydraulic Constraints ............ 8 
Figure 3-3: Recommended Maximum Hydraulic Capacities ......................................................................... 9 
Figure 6-1: SCFP High-Rate Pilot Test Data (2017) ................................................................................... 12 
Figure 10-1 Residuals Management Process Flow Diagram ..................................................................... 21 
Figure 11-1: Potential Process Capacities .................................................................................................. 23 
Figure 11-2: Potential Future Site Layout at 120 mgd ................................................................................ 24 
 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 

 Project Number: 181301565  iii 
 

Executive Summary 

1 Introduction 

The Soldier Canyon Water Treatment Authority (Authority) owns and operates the Soldier Canyon Filter 
Plant (SCFP). The Authority is comprised of East Larimer County Water District, Fort Collins-Loveland 
Water District and the North Weld County Water District. In 2021, the Authority completed upgrades to the 
SCFP to achieve 60 million gallons per day (mgd) plant production capacity and construct other needed 
improvements.  

The SCFP treats raw water from two sources: the Poudre River via a connection to the Pleasant Valley 
Pipeline (PVP) and Horsetooth Reservoir. Current treatment facilities are based on conventional 
coagulation, flocculation, sedimentation, filtration, and disinfection processes. The plant was first 
constructed in 1962 with a single clarifier and four filters. It has been expanded on several occasions 
since then with new flocculation, sedimentation, filtration, disinfection, chemical systems, solids handling, 
and other related processes. 

In anticipation of the next required expansion, the Authority retained Stantec to perform a desktop 
evaluation of the feasibility of up-rating existing infrastructure to achieve 72 mgd capacity and minimize 
the need to construct additional process units. The purpose of this report is to document the analysis 
performed for each process area, and to provide recommendations for future expansion planning.  

2 Summary of Recommendations 

Each process area was evaluated to identify the potential maximum capacity. Overall plant hydraulics 
were reviewed to determine the maximum potential hydraulic capacity of each segment of the plant. The 
results of these evaluations are summarized in Table ES-1 and Figure ES-1.  



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 

 Project Number: 181301565  iv 
 

Table ES-1: Potential Process Capacities 

Process Potential Capacity Note 
Raw Water Piping 42” HT Pipeline = 50 mgd (8 fps) 

36” PV Pipeline = 36 mgd (8 fps) 
 

Pretreatment South Basins – 30 mgd  
North Basins – 37 mgd 

• Testing recommended to increase loading 
on North Basins 

Filters 70-79 mgd (would require re-rating 
with CDPHE to 8-9 gpm/SF) 

• Requires testing; Current hydraulics limit 
flow to filters to 60 mgd 

Disinfection 72 mgd • Requires lower Finished Water Tank level 

Finished Water Piping 72 mgd (4.6 fps in 66” piping)  

Finished Water Storage 1.7 hours at 72 mgd • Evaluate adding more storage 

Residuals Management 72 mgd • Consider mechanical dewatering 

Chemical Storage 72 mgd with minimum 15 days 
storage at average dose/average 
flow except soda ash 

• Soda ash requires 2nd  silo to meet criteria 

Hydraulics Limits SCFP to 60 mgd with current 
infrastructure (all filters operating at 
same flow; maximum Finished 
Water Tank Level maintained at 
5241’ elevation) 

• Additional pretreatment basins required 
for 72 mgd; existing filters could achieve 
72 mgd if Filters 1-4 are operated at 
current capacity and flows through Filters 
5-20 are increased 

• Filter Effluent to FW tanks capable of 72 
mgd with 0.75-ft decrease in Finished 
Water Tank Level 

 

Figure ES-1: Potential Process Capacities 

 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 

 Project Number: 181301565  v 
 

Acronyms / Abbreviations 

Term Definition 
AVG Average 

°C degrees Celsius 

CaCO3 calcium carbonate 

CCT Chlorine contact tank 

CDPHE Colorado Department of Public Health and Environment 

ClO2 Chlorine Dioxide 

CT Contact time 

DBP Disinfection by-product 

FCWTP Fort Collins Water Treatment Plant 

ft feet 

fps Feet per second 

gal gallons 

gph Gallons per hour 

gpm Gallons per minute 

gpm/sf Gallons per minute per square feet 

HADES Hydraulic Analysis Design and Evaluation System 

HMW High molecular weight 

HRT Hydraulic residence time 

HT Horsetooth Reservoir 

HVAC Heating, ventilation, and air conditioning 

Lbs pounds 

MAX Maximum 

MG Million gallons 

Mgd Million gallons per day 

mg/L milligrams per liter 

mg/L-min Milligrams per liter per minute (chlorination time value) 

min minute 

NTU Nephelometric turbidity units 

PAC Powdered Activated Carbon 

PFD Process Flow Diagram 

pH  Potential Hydrogen 

PVP Pleasant Valley Pipeline 

Poly 1 Polymer No.1 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 

 Project Number: 181301565  vi 
 

Term Definition 
Poly 2 Polymer No. 2 

Poly 3 Polymer No. 3 (Flocculation Aid polymer) 

ppd Pounds per day 

SCFP Soldier Canyon Filter Plant 

Authority Soldier Canyon Water Treatment Authority 

sf Square feet 

TOC Total organic carbon 

Tpd Tons per day 

UFRV Unit filter run volume 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
1 Introduction 

 Project Number: 181301565  1 
 

1 Introduction 

The Soldier Canyon Water Treatment Authority (Authority) owns and operates the Soldier Canyon Filter 
Plant (SCFP). The Authority is comprised of East Larimer County Water District, Fort Collins-Loveland 
Water District and the North Weld County Water District. In 2021, the Authority completed upgrades to the 
SCFP to achieve 60 million gallons per day (mgd) production capacity and construct other needed 
improvements.  

The SCFP treats raw water from two sources: the Poudre River via a connection to the Pleasant Valley 
Pipeline (PVP) and Horsetooth Reservoir. Current treatment facilities are based on conventional 
coagulation, flocculation, sedimentation, filtration, and disinfection processes. The plant was first 
constructed in 1962 with a single clarifier and four filters. It has been expanded on several occasions 
since then with new flocculation, sedimentation, filtration, disinfection, chemical systems, solids handling, 
and other related processes. 

1.1 Purpose 

In anticipation of the next required expansion, the Authority retained Stantec to perform a desktop 
evaluation of the feasibility of up-rating existing infrastructure to achieve 72 mgd capacity and minimize 
the need to construct additional process units. This report documents the analyses performed for each 
process area and to provide recommendations for future expansion planning.  

1.2 Report Organization 

The report is organized as follows:  

• Introduction 
• Summary of Existing Conditions 
• Capacity Evaluations 

o Hydraulics 
o Raw Water Piping  
o Flash Mix  
o Flocculation and Sedimentation 
o Filtration  
o Disinfection (Chlorine Contact Tank) 
o Finished Water Piping  
o Finished Water Storage 
o Chemical Feed and Storage 
o Solids Management 

• Summary and Recommendations  



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
2 Summary of Existing Conditions 

 Project Number: 181301565  2 
 

2 Summary of Existing Conditions 

The SCFP is located on the northwest side of the Horsetooth Reservoir and receives water from two 
sources: 1) the Horsetooth Reservoir via an intake and raw water pipeline, and 2) the Poudre River via 
the Pleasant Valley Pipeline (PVP). The Horsetooth Reservoir intake and PVP also deliver water to the 
Fort Collins Water Treatment Plant (FCWTP) located across the street from the SCFP. The location of the 
SCFP and two raw water supplies are shown in Figure 2-1.  

Figure 2-1: SCFP Vicinity Map  

 

The SCFP is a conventional water treatment facility consisting of the following processes:  
• Rapid mix 
• Flocculation with horizontal paddlewheel flocculators 
• Plate settler sedimentation basins 
• Dual media deep bed filters 
• Chlorine contact tank 
• Finished water storage 
• Chemical storage and feed facilities 
• Decant ponds  
• Solids drying beds 

The process flow diagram (PFD) and site plan for the SCFP is shown in Figure 2-2 and Figure 2-3, 
respectively.  

 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
2 Summary of Existing Conditions 

 Project Number: 181301565  3 
 

 

Figure 2-2: SCFP Process Flow Diagram 

 
Figure 2-3: SCFP Site Layout 

  



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
2 Summary of Existing Conditions 

 Project Number: 181301565  4 
 

2.1 Flows and Water Quality Evaluation 

This section presents a summary of flows and raw water quality for the SCFP.  

2.1.1 FLOWS 

Historical raw water flow data from 2020-2022 are summarized in Figure 2-4. The total flow to distribution 
ranged from 8 to 46 mgd during this time period, with an average annual flow of 23 mgd.  

 

Figure 2-4: SCFP Flows from 2020-2022 

2.1.2 WATER QUALITY 

Key raw water quality parameters for the SCFP from 2020-2021 for the combined raw water supply are 
summarized in Table 2-1. Based on this data, the raw water quality for the SCFP has remained stable 
since the design of the 60 mgd expansion.  

 

 

 

 

0
5

10
15
20
25
30
35
40
45
50

Fl
ow

 (m
gd

)

Total to Distribution Horsetooth Raw Water Poudre River Raw Water



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
2 Summary of Existing Conditions 

 Project Number: 181301565  5 
 

Table 2-1: Summary of Combined Raw Water Quality for 2020-2021 

Parameter 
Combined Raw Water 

Minimum Average Maximum  
Turbidity, NTU 0.4 1.8 21.1 

Total Organic Carbon, mg/L 1.8 3.6 6.2 

Temperature, deg C 1.0 7.0 17.8 

pH 6.8 7.4 8.0 

Alkalinity, mg/L as CaCO3 18 27 44 

2.2 Summary of Site Visit 

A site visit was conducted on October 18, 2022 to discuss current operations with plant staff and to solicit 
feedback on the current performance of the plant to better understand the potential ability of the plant to 
operate at a higher capacity. Table 2-1 summarizes the key notes and observations from the site visit by 
process area.  

Table 2-2: Summary of Observations from Site Visit 

Plant Area Notes 
Overall Plant • Summer hourly peak flow = 49.9 mgd,  

• Sustained low flow = 20 mgd 
• Poudre River source is shutoff when it rains due to high turbidity from wildfire burn areas 

in the watershed 
• Chlorine dioxide is not being used for disinfection credits 
• A new multilevel intake is being installed at Horsetooth Reservoir to allow water to be 

drawn from the depth with the most favorable water quality 
• Finished water storage tanks may be nearing end of life 

North Flash Mix • HVAC issues in the summer. Condensation is causing rusting. 

Floc/Sed basins • Operations is planning on having another backfill valve installed to be able to backfill 
both basins with clean water when a basin is brought back online.  

• The plant has observed a 50/50 split into each train. 
• South (1-4) and North (5-6) trains can be operated at different flow rates, but this is not 

the plant’s preferred mode of operation. 
• Turbulence has been observed at beginning of floc train.  When it is being refilled after 

maintenance, the water will cascade due to the entry being up top and the basin empty. 

Filters • Filters 1-4 were rehabbed including re-coating concrete. 
• Filters 5-8 will be rehabbed next. 
• Filter backwash tanks are getting old. Condition assessment is planned.  

Chlorine Contact 
Tank 

• Maintenance concerns: manganese build up, tank requires pumping to drain 
• Ladders are corroding. 

Chemicals  • Overall chemical optimization would be beneficial. Streaming current analyzer is not 
being utilized. 

• Chlorine dioxide: Goulds pump failed. 
• Soda ash  

 Solution concentration changed to 0.5% 



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
3 Hydraulics 

 Project Number: 181301565  6 
 

Plant Area Notes 
 Issues with level probes. No scale provided, so operations is having issues with 

knowing exactly how much is inside silo. There is caking inside silo. 
 There was an error in the programming of the soda ash pumps. After a power 

outage, a reset must be done at the PLC. 
• PAC has not been used. System was built inside similar to the Longmont WTP. 

Solids • New decant pond is performing well 
• Expanding drying beds will be an issue due to limited space 
• Mechanical dewatering would help mitigate space issues for expansion. Nearby utilities 

use mechanical dewatering. Betasso Water Treatment Facility in Boulder has a belt 
press. Ft. Collins has a 50% design for mechanical dewatering. 

 

3 Hydraulics 

This section presents the evaluation of the hydraulic capacity of the plant, including the capacity of the 
raw water piping, overall gravity hydraulics from and the capacity of the raw and finished water piping and 
provides a summary of the recommended hydraulic capacity through each segment of the SCFP.  

3.1 Raw Water Piping 

Raw water piping capacity was evaluated based on a recommended maximum sustained velocity of 8 
feet per second (fps). It should be noted that the existing pipes may be able to withstand higher sustained 
velocities, however the condition of some of them is unknown, therefore this was a conservative velocity 
that was selected for this evaluation. Table 3-1 presents the recommended capacities of the raw water 
piping for both sources based on this criteria. There was a parallel Horsetooth Reservoir (HT) pipeline 
installed during the 60 mgd expansion for redundancy. There is a short section where both lines combine 
and therefore the overall capacity of the 42” pipeline is based on flow through a single 42” pipe.  

Table 3-1: Recommended Capacities of Raw Water Piping 

Raw Water Piping Recommended Capacity (Note 1) 
42” HT Piping and Valves 50 mgd 

36” PVP Piping and Valves 36 mgd (Note 2) 

18” Sleeve Valve (PVP North Pretreatment Flow Control) 30 mgd (Note 3) 

24” Sleeve Valve (HT North Pretreatment Flow Control) 60 mgd (Note 3) 

24” Sleeve Valve (PVP South Pretreatment Flow Control) 60 mgd (Note 3) 

24” Sleeve Valve (HT South Pretreatment Flow Control) 60 mgd (Note 3) 

1. Based on maximum recommended velocity of 8 fps for pressurized pipe 
2. Onsite Pleasant Valley Pipeline capacity. More capacity available in shared PV pipeline upstream. 
3. Per manufacturer recommendation.  



Soldier Canyon Filter Plant Capacity Expansion Feasibility Study - Draft Report 
3 Hydraulics 

 Project Number: 181301565  7 
 

3.2 Gravity Hydraulics 

During the recently completed 60 mgd expansion, significant modifications were made to the filter inlet 
piping and finished water piping to increase the hydraulic throughput to 60 mgd. During design, a full plant 
hydraulic model was developed using Stantec’s Hydraulic Analysis Design and Evaluation System 
(HADES) software. Under the scope of this study, model runs up to 72 mgd were performed to evaluate 
the maximum recommended hydraulic capacity through the plant.  

3.2.1 PRETREATMENT TO FILTER INFLUENT  

Figure 3-1 shows schematically the flow path from the sedimentation basin effluent channels from the 
North and South Pretreatment Basins to each of the 20 filters. One of the primary limiting factors on 
hydraulic capacity through the plant upstream of the filters is the long distance the water must flow from 